
 

 

HEALDSBURG 
2010 URBAN WATER MANAGEMENT PLAN 

City of Healdsburg 
Utilities Department 

 

July 2015 
 
 
 

Prepared by 
 

GHD Inc. 
2235 Mercury Way, Suite 150 

Santa Rosa, CA  95407 
 

 



 
 

 



Urban Water Management Plan 2010 City of Healdsburg 
 

 
TABLE OF CONTENTS 

 
SECTION 1 - PLAN PREPARATION .............................................................................................................. 1-1 

1.1 Introduction .................................................................................................................................... 1-1 
1.1.1 Purpose ............................................................................................................................ 1-1 
[...]
(DWR 1982; DWR 1983). It is tapped for domestic use, and wells yield from 1 to 140 gpm, with a 
specific capacity of about 2 gpm/ft (DWR 1983). 
 
Merced Formation. The Merced Formation occurs only in the extreme southern part of the basin. 
It is a marine deposit of fine sand and sandstone, but has thin interbeds of clay and silty clay, 
some lenses of gravel, and localized fossils (Cardwell 1958). It is Pliocene in age, and its 
thickness is estimated from 300 to greater than 1,500 feet. Further south in the Santa Rosa Plain, 
the Merced Formation is a major producer with high yielding water wells. Average specific yield 
for the Merced Formation is 10 to 20 percent (DWR 1982; DWR 1983). However, in the 
Healdsburg Area specific yields are only small to moderate (8 to 15 percent) with local exceptions 
(DWR 1983).”  
 

4.2.4.2 Groundwater Quality Issues 
According to DWR’s 2009 California Water Plan Update (Bulletin 160-09, Volume 3), the North Coast 
Hydrologic Region has several water quality challenges. In the Healdsburg Area, sediment, temperature 
and nutrients are the focus for the Regional Water Quality Control Board for the Russian River.  Turbidity 
and manganese are two main water quality concerns for the City. 
  

 
84111468 4-11 July 2015 



Urban Water Management Plan 2010 City of Healdsburg 
 

 
Turbidity 
The Russian River is listed as a 303(d) impaired water body for sedimentation/siltation and temperature. 
The City also has turbidity issues with the water from some of their Gauntlett and Fitch groundwater well 
fields in the winter. It is for this reason that they have installed a water treatment unit on their Gauntlett 
wells, allowing the wells to be used year round. Treatment units may be installed on the Fitch wells in the 
future, if needed.   
 
As indicated above, overlapping cones of depression and elevated turbidity levels have limited the 
simultaneous operation of all four wells in the past.  
 
Manganese 
The City has discovered manganese in concentrations above drinking water limits in the Dry Creek wells 
and therefore treats the groundwater with ortho-polyphosphate sequestration treatment, to lower the 
manganese levels to below allowable drinking water limits as described in Section 4.1.4.  
 
4.2.4.3 Adjudicated Basins 
The Healdsburg subbasin is not adjudicated. 
 

4.2.5 Sufficiency of Groundwater 

With the exception of seasonal restrictions previously described, there were no limitations placed on the 
City’s groundwater pumping due to water quality issues or regulatory issues between 2005 and 2013.  
 
4.2.5.1 Groundwater Pumped (2005-2013) 
The following Table 4-5 (DWR Table 18) reports the recorded volumes of groundwater pumped from the 
City’s wells from 2006 through 2013. All of the City’s wells are metered.   
 

Table 4-5 (DWR Table 18) 

Groundwater – Volume Pumped – AFY 

Basin Name(s) Well Field Metered or 
Unmetered a 2006 2007 2008 2009 2010 2011 2012 2013 

Santa Rosa Valley 
Basin, Healdsburg Area 
Subbasin (1-55.02) 

Dry Creek Well 
Field Metered   195.4 321.6 266.3 225.4 229.4 262.9 246.9 271.3 

Between Healdsburg 
Area Subbasin (1-55.02) 
and Alexander Area 
Subbasin (1-54.01) 

Russian River- 
Fitch Well Field Metered 500.4 560.6 586.3 504.2 521.2 491.6 474.0 483.9 

Russian River - 
Gauntlett Well 
Field 

Metered 1,838  1,535  1,534  1,390  1,194  1,230  1,441  1,431  

Total groundwater pumped 2,533  2,417  2,387  2,120  1,944  1,984  2,162  2,186  

Total Supply 2,533 2,417 2,387 2,120 1,944 1,984 2,162 2,186 

Groundwater as a percent of total water supply 100 100 100 100 100 100 100 100 

 
4.2.5.2 Limitations to Groundwater Pumping and Overdraft Conditions 
There are no legal constraints on the City’s use of its supply that relate to overdraft conditions. Because 
the supply obtained from Fitch and Gauntlett well fields are considered groundwater under the direct 

 
84111468 4-12 July 2015 



Urban Water Management Plan 2010 City of Healdsburg 
 

 
influence of surface water, the issue of overdraft does not apply. Regardless, there are no legal 
constraints placed on the City due to overdraft conditions in the basin.  
 

4.2.6 Projected Groundwater Pumping 

Projections of the groundwater volume required from the City wells to satisfy water demand were made 
using the projected population in Table 2-2 and the water use target of 162 gpcd as defined in Section 3. 
The project water use target of 162 gpcd was applied to the gross water demand to projected population. 
These projections are summarized in Table 4-5.  The volume of groundwater pumped is reported in five-
year increments from 2015 to 2035, and the volume of groundwater pumped from each well field was 
determined based on the percentage of total water supply that the wells provided historically (Section 
4.2.3.1). Because virtually all of the City’s water demand is fulfilled by groundwater, projected 
groundwater pumping is roughly equivalent to projected water demand (Table 3-13, DWR Table 11). 
Table 4-6 (DWR Table 19) below does not include recycled water use, as potable offset of the City’s 
system is likely to be small in the years ahead.  
 

Table 4-6 (DWR Table 19) 
Groundwater – Volume Projected to be Pumped – AFY 

Basin Name(s) Well Field 2015 2020 2025 2030 2035 
Santa Rosa Valley Basin, 

Healdsburg Area 
Subbasin (1-55.02) 

Dry Creek Well Field 287 301 317 329 343 

Between Healdsburg Area 
Subbasin (1-55.02) and 

Alexander Area Subbasin 
(1-54.01) 

Russian River- Fitch Well 
Field 549 577 607 631 657 

Russian River - Gauntlett 
Well Field 1,552 1,631 1,715 1,784 1,857 

(from Table 11)           Total groundwater projected to 
be pumped 2,388 2,510 2,638 2,745 2,857 

Percent of total water supply 100 100 100 100 100 

Note: for the purposes of completing this planning table, the City is not distinguishing between groundwater versus groundwater 
under the direct influence of surface water.  

 
Based on this historical data from 2006 through 2013, the Dry Creek Well Field supplies approximately 
12% of the City’s water; the Fitch Well Field supplies approximately 23% of the City’s water; and the 
Gauntlett Well Field provides the majority of the supply, at approximately 65%.  For projected use it is 
assumed that the percentages of distribution between the three well fields will remain the same for future 
projections. 

4.3 Transfer Opportunities 

Under a November 17, 1992 Agreement between the Water Agency and the City of Healdsburg, if the 
water available to the City under their own appropriative water rights is inadequate to meet the City’s 
needs, the City may divert water from Dry Creek and Russian River pursuant to the Water Agency’s 
permits 12947A, 12949, 12950 and 16596. Those diversions cannot exceed 6.3 million gallons per day 
(average day, peak month) or 4,440 acre-feet per year (Table 4-7, DWR Table 20). 
  

 
84111468 4-13 July 2015 



Urban Water Management Plan 2010 City of Healdsburg 
 

 

Table 4-7 (DWR Table 20) 
Transfer and Exchange Opportunities – AFY 

Transfer Agency Transfer or 
Exchange 

Short-Term or 
Long-Term 

Proposed 
Volume 

Sonoma County Water Agency  Transfer Short-term 4,440 
Total 4,440 

 
In a shortage of water, such as a drought, the Water Agency would determine the volume and rate the 
City could divert and would notify the City of those limits. The water under the Water Agency permits is 
only allowed to be used within the City and County Service Area No. 24 (Fitch Mountain) or to areas with 
failed domestic water systems that have been ordered to connect to the City water system. The Water 
Agency filed the necessary petitions to add the City’s wells to Water Agency’s water rights permits as new 
points of diversion on April 20, 1998. The agreement is not operational until the SWRCB acts on the 
petitions, which at this point are still pending. 

4.4 Desalinated Water Opportunities 

There are currently no plans for desalination, and no desalination for future water supply is anticipated.  

4.5 Recycled Water Opportunities 

This section describes the wastewater characteristics, flows, and treatment facilities that are proximate to 
the City’s service area. The UWMP Act requires the following items to be addressed for recycled water: 
 

• Information on the recycled water supply including coordination with dischargers; 
• Description of the wastewater collection and treatment systems in the service area; 
• Quantity of treated wastewater that meets recycled water standards; 
• Recycled water currently being used in the service area; 
• Potential for recycled water use in the service area; 
• Actions to encourage recycled water use; and 
• Plan for optimizing recycled water use. 

 
Please refer to section 4.1.6 of this UWMP for a more detailed description of the City’s recycled water use 
and opportunities and plans for future use.  
 

4.5.1 Coordination with other Agencies 

The City operates its own wastewater treatment facility, as described in previous sections. However, the 
City does coordinate with and comply with directives from the Water Agency, the North Coast Regional 
Water Quality Control Board, and the California Division of Drinking Water, as required.  
 

4.5.2 Existing Wastewater Collection, Treatment, and Reuse Systems 

The City recently completed a major upgrade to its WWTF, which began operation in April of 2008.  The 
new upgraded WWTF produces highly treated wastewater using a state of the art membrane bioreactor 
(MBR) treatment process.  The effluent meets “unrestricted disinfected tertiary effluent” requirements, as 
defined by Title 22 of the California Code of Regulations 
 

 
84111468 4-14 July 2015 



Urban Water Management Plan 2010 City of Healdsburg 
 

 
The new WWTF was the first phase of the City’s wastewater treatment upgrade project.  The second 
component is a recycled water irrigation system, which is necessary to meet new seasonal discharge 
restrictions contained in the City’s National Pollutant Discharge Elimination System (NPDES) permit.  This 
comprehensive approach will allow the City to not only comply with its legal requirements to eliminate 
discharges during the summer months, but also to beneficially reuse highly treated wastewater on public 
parks, community schools and other community facilities, as well as agricultural irrigation. 
 
Currently, the City’s treated effluent is generally expected to be discharged to the Basalt Pond between 
the days of October 1 and May 15, and used for irrigation between the days of May 16 and September 
30.  
 

4.5.3 Quantification of Effluent and Recycled Water 

The WWTF is designed to treat 1.4 mgd (million gallons per day), average dry weather flow, and 4.0 mgd 
(maximum peak flow) to obtain “disinfected tertiary recycled water” quality standards5. The treatment 
system consists of influent screening and grit removal; biological removal of biochemical oxygen demand 
(BOD) and nitrogen in aerobic, anoxic, and pre-anoxic basins; membrane bioreactor (MBR) filtration; and 
ultraviolet (UV) light disinfection. Filtered and UV disinfected effluent flows by gravity to a 25 million gallon 
storage pond or to the Basalt Pond. There is 5 million gallons of equalization storage available to 
modulate inflows during peak wet weather events or treatment process upsets. Influent can be diverted to 
the equalization basins at the headworks. There is also 15 million gallon of emergency storage available 
to hold inadequately treated wastewater. Effluent can be diverted to the emergency storage basins 
downstream of UV disinfection. The City prepared and submitted a CCR Title 22 Engineering Report in 
2010 to the Regional Board.  
  
Table 4-8 (DWR Table 21) summarizes the volume of wastewater collected and treated to Title 22 reuse 
standards. Data from year 2004 was used, but the projected volumes of wastewater treated in the years 
2010 through 2020 were calculated by a straight line projection from 2005 to 2035, as reported by the 
2005 UWMP. The same extrapolation method was used to project the wastewater volume for 2030 and 
2035.  

Table 4-8 (DWR Table 21) 

Recycled Water – Wastewater Collection and Treatment – AFY 

Type of Wastewater 2005 2010 2015 2020 2025 2030 2035 

Wastewater collected & treated 
in service area 1,439 1,422 1,690 1,816 1,941 2,066 2,191 

Volume that meets recycled 
water standard 0 1,422 1,690 1,816 1,941 2,066 2,191 

 
All of the City’s wastewater is treated to tertiary levels, and therefore available as recycled water. 
Currently a small portion of that is being used as a water source. The remainder of that recycled water is 
being discharged into the Syar ponds, as previously discussed.  
 
Table 4-9 (DWR Table 22) summarizes the existing and planned use of the City’s recycled water supply. 
Subtracting the planned uses from the total projected wastewater to be treated provides the amount 
projected to be discharged to the Syar ponds.  
 

5 Data from Programmatic Operations and Management Technical Report for Micro-Irrigation of Vineyards in Healdsburg Area, May 
2014 

 
84111468 4-15 July 2015 

                                                      



Urban Water Management Plan 2010 City of Healdsburg 
 

 

Table 4-9 (DWR Table 22) 
Non-Recycled Wastewater Disposal – AFY 

Method of Disposal Treatment 
Level 2010 2015 2020 2025 2030 2035 

Agricultural Irrigation 
(not potable offset)  Tertiary 5 50 150 150 150 150 
Dust Control Tertiary 5 5 5 5 5 5 
Urban Landscape 
Irrigation Tertiary 0 0 0 0 0 210 
Syar ponds Tertiary 1,412 1,635 1,661 1,676 1,801 1,926 

Total 1,422 1,690 1,816 1,831 1,956 2,291 
Note: 
210 AFY is the original full RW plan urban reuse amount. At this time, it is not expected that will occur in the planning time frame 
of this report.  

 
Table 4-10 (DWR Table 23) below provides a summary of uses of recycled water likely in the planning 
horizon of this UWMP.  
 

Table 4-10 (DWR Table 23) 
Recycled Water – Potential Future Use – AFY 

User Type Description Feasibilitya 2015 2020 2025 2030 2035-opt 

Agricultural irrigation 
 

high 50 150 150 150 150 
Landscape irrigationb 

 
low 

    
210 

Commercial irrigationc 
       

Golf course irrigation 
       

Wildlife habitat 
       

Wetlands 
       

Industrial reuse 
 

high 5 5 5 5 5 
Groundwater recharge 

 
medium 

 
150 150 150 150 

Seawater barrier 
       

Geothermal/Energy 
       

Indirect potable reuse 
 

medium 
 

150 150 150 150 
Other (type of use) 

       
Total 0 55 455 455 455 665 

Notes: 

       a = Technical and economic feasibility 
b = Includes parks, schools, cemeteries, churches, residential, or other public facilities 
c = Includes commercial building use such as landscaping, toilets, HVAC, etc. and commercial uses (car washes, laundries, 
nurseries, etc) 

 
84111468 4-16 July 2015 



Urban Water Management Plan 2010 City of Healdsburg 
 

 
4.5.4 Comparison of Previously Projected Use and Actual Use 

Table 4.11 (DWR Table 24) compares the projected use of recycled water (for potable offset), which was 
presented in the 2005 UWMP, with actual use. Because the City’s Recycled Water Plan has not been 
fully implemented, recycled water used for potable offset has been limited.  
 

Table 4-11 (DWR Table 24) 

Recycled water — 2005 UWMP Use Projection Compared to 2010 Actual – AFY 

User Type 2010 Actual Use 2005 Projection for 2010 a 

Landscape irrigation 0 210 

Dust Control/Construction Useb 1 0 

Total 0 210 
a This table addresses recycled water use for potable offset within the City's service area only and includes parks, schools, 
cemeteries, churches, residential, or other public facilities.  
b The city has not metered recycled water used specifically for dust control for construction sites or Syar. 

4.5.5 Actions to encourage recycled water use 

The City actively pursues customers who will receive recycled water and does not charge recycled water 
customers a fee for the recycled water.  The City actively pursues vineyard operators, construction site 